0
:'", VAYAY

A

REPAIR PARTS MANUAL
MODEL NO. RE2C671F
Rotary Lawn Mower

Rally

177012 02.05.01 BY Printed in U.S.A.




ROTARY LAWN MOWER - - MODEL NUMBER RE2C671F




KEY
NO.

OCO~NOUAWNE

PART
NO.

146771
166860X479
151590X479
132001
63601
131959
66426
144929
166971
701181
146392
128638
51793
145669
156445X479
700363X479
146143X479
147613
751592
151589X479
151588X479
150078
134340
146630
850862X004
87877
145937X004
62335
142748
148438
83923
77400
146694

ROTARY LAWN MOWER - - MODEL NUMBER RE2C671F

DESCRIPTION

Control Bar

Upper Handle

Lower Handle

Rope Guide

Locknut 1/4-20

Handle Bolt

Wire Tie

Hex Washer Head Screw 1/4-20 x 2.12
Throttle Control

Engine Zone Control Cable
Drive Control

Wing Nut

Hairpin Cotter

Drive Cable Guide

Back Plate

Side Baffle

Foot Guard

Rear Door Assembly Kit
Locknut 3/8-16

Handle Bracket Assembly (Left)
Handle Bracket Assembly (Right)
Screw 5/16-18 x 3/4

Wheel Adjusting Bracket (Left)
Spacer

Selector Spring

Selector Knob

Axle Arm Assembly

Belleville Washer

Shoulder Bolt 3/8-16

Wheel & Tire Assembly
Flanged Locknut

Hubcap

Screw

KEY
NO.

42
43
44
45
46
48
50
51
52
53
54
55
56
57
64
65
67
68
70

72
73
75
76
7
78
79
80

PART
NO.

53998
54583
133188X479
850999
145494
850988
169207X479
170635
170677
851084
850263
851074
850972
851514
213146
83816
149619
149555

150050
128415
88652
134341
158755
751152
17600406
161057
177012
173222
173225

DESCRIPTION

Flat Washer

Hex Tapping Screw 1/4-20 x 1/2
Discharge Baffle

Hex Head Thread Rolling Screw 3/8-16 x 2
Danger Decal

Engine Spacer

Rear Baffle

Front Baffle Kit

Housing Assembly (Incl. Ref. #46)
Hex Head Bolt 3/8-24 x 1-3/8 Grd. 8
Helical Lock Washer

Hardened Washer

20" Blade

Blade Adapter

Cable Clamp

Screw #10 x 5/8

Grass Bag

Catcher Frame

Engine - Briggs & Stratton - Model No. 10A982

Order parts from engine manufacturer
Self Tapping Screw #10-24 x 1/2
Pop Rivet

Screw (not shown)

Wheel Adjusting Bracket (Right)
Screw

Nut

Screw

Warning Decal (Not Shown)
Replacement Parts Manual
Operator’'s Manual(Euro)
Operator's Manual(Scand)

All component dimensions given in U.S. inches

1inch =25.4mm



Ww Gz = your T

sayoul 'S N ul usAIb suoisuawip Jusuodwod || 310N 8/€-T X 8T-9T/S 10d J9p|noys /TG88 8T
120eds 19|p| 9,588 LT
yog anug YvZ6TIT  9€ (2T "oN Ao sapnjouy) Ajquiassy sajp| 09187 9T
Aslind usauq z8088  SE Jooeds GOSN
WRUS MG 166001 b 2/T-T X 02-/T M8I0S pesH XaH vZrosev.  vI
02-/T N0 To9go g6 2/T X 8T-9T/S Jog 8beled ¥050202. €T
uolulg ¥GOLET € TSR sl s o
O hmumaw 19A87 Yyan|o 19088 TT
Bury-3 8500002T  T€
deagni 0o0vl. 08 J13A8T Yoo ¥00XTE920L  OT
diio JoureIaY 6158 62 02Z-v/T INUX0T 29605 6
1NUo0T pabuely 212597 82 aweld Yoo Y00X.76TS8 8
Alqwassy a1iL % [9UM v2108. 12 oA el -
1Usem 62119 oz ury Buiurelsy 0£00002T 9
18A0D 1SNQ 08088 v Asiind enug €V088 G
(ybr) Aiquisssy saisnipy €9vZST 22 Ased usha Tt
(wo7) Alqwassy sasnipy SOveST T2 YRS e o
oL 10102155 L2818 - 0Oc 2/T X yZ-0T# MIOS peaH Jeusem xeH ZIETVT T
A8lind 181p| 91988 6T
NOILdIY0Ss3aa "ON "ON NOILdIYOS3a "ON "ON
14dvd AT 1yvd AT

471290234 439NN T3AON - - 43MOIN NMV1 AdV10d

47292234 439NN T3AON - - H3MOIN NMV1 AdV10d



	front page
	mower
	parts

